
Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 
 
 
 
 
 
 

Prepared for: 

 
Matanuska-Susitna Borough 

350 East Dahlia Avenue 
Palmer, AK 99645 

 
 
 
 

Prepared by: 

 
HDR Alaska, Inc. 

2525 C Street, Suite 305 
Anchorage, AK 99503 

 
 
 
 
 
 
 
 
 

April 25, 2007 





Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

i 

Table of Contents 
 

EXECUTIVE SUMMARY .......................................................................................................................... 1 

1.0 BACKGROUND AND PROBLEM STATEMENT ........................................................................... 5 

2.0 DESIGN CRITERIA............................................................................................................................ 7 
[...]
skills would be required.  
• Land use and odor/aesthetic issues 
Land would be required for this option, and there could be issues associated with public 
aversion to being near the transfer station due to the generation of unpleasant odors and the 
general unaesthetic nature of the facility, however these issues should be minimized by 
situating the transfer station with the Central Landfill.  
• Environmental Impact 
MSB septage will continue to be discharged into Cook Inlet after primary treatment from 
AWWU’s Asplund Treatment Plant. This level of treatment is of concern to some MSB 
residents although this discharge practice meets the requirements of its permit that was 
designed to minimize impact to the environment.  
 

 
 



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

45 

6.3.4 Cost estimate for Option 2 – Bulk haul 

Item Item detail Quantity Unit Unit Price Total 
Land purchase 10 AC $8,000 $80,000 

Land Land platting 1 EA $20,000 $20,000 
Tankers Septage hauling tanker 6 EA $200,000 $1,280,796 
Garage Garage for tankers5 2,000 SF $150 $300,000 

Storage tank 714,684 Gal $2 $1,429,368 
5hp pump 1 LS $25,000 $25,000 

Bulk 
storage 

50hp blower 2 EA $20,000 $40,000 
Monitoring Card-reading system4 1 LS $70,000 $70,000 
  Sub-Total       $3,145,164 
      
 Summary of Costs       
 Capital cost bulk hauling $3,145,164   
   Design and construction management (20%) 0.2 $629,033    
   Debt and interest charges (17%) 0.17 $534,678    
   Administration and legal (5%) 0.05 $157,258   
   Contingency (25%) 0.25 $786,291    
 Total Capital Construction Costs:   $5,252,423   
   Payoff period (years) 20     
 Capital cost to payoff each year   $262,621   
 Estimated annual O&M1   $1,018,290   
 Total yearly cost   $1,280,911   
      
 Transport and Disposal Cost Option 12 Option 23   
 Current septage production (gallons/yr) 13,596,389    
 No. of average hauler loads (of 2,867 gallons) 4,742    
 Current cost per trip $174 $270   

 Total Yearly Cost $824,784 $1,280,911   
 
1. These O&M costs have been calculated on the O&M spreadsheet shown in Appendix 8. 
2. These costs assume that the COSA rate increase has occurred.  
3. Costs are from the yearly cost of capital payoff (for 20 years) and O&M costs.  
4. The Borough recently installed a card-reading system costing $40,000. This cost was increased to account  
    for additional sophistication as required.  
5. Garage is sized for holding two tankers with 40 x 50 ft area.  

 
 



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

46 

6.4 Option 3 - Construct co-treatment facility with the City of Palmer 
In an effort to seek independence from the MOA and avoid hauling septage to Anchorage, this 
option examines the construction of a regional co-treatment facility for septage and sewage at the 
Palmer WWTP. For this option, a new mechanical wastewater treatment plant would need to be 
constructed so that ammonia limits may be met by the City of Palmer. As discussed in Section 
5.1.3, Palmer WWTP would require an upgrade to it’s treatment process to meet ammonia 
discharge requirements regardless of whether septage was added to the plant or not. This 
situation provides an opportunity for the MSB to plan with the City of Palmer for the design of a 
treatment plant that could meet both sewage and septage loads in the future. This study selected 
activated sludge as the appropriate process to reduce nitrogen to required discharge levels.  
 
The following elements would be required for Option 3: 

• Septage receiving station 
• Pretreatment facility 
• Activated sludge treatment plant 
• UV disinfection 
• Solids treatment and disposal 
• Discharge permit  

 
Receiving Station 
Receiving station design is outlined in Section 5.1.4. 
 
Pretreatment facility 
Pretreatment of the raw septage is necessary and as found in Section 5.1.4, the most acceptable 
for this application is a process of screening, chemical conditioning, mechanical dewatering, and 
metering the resulting liquid effluent to the WWTP, and sending the solids to further treatment 
and disposal.   
 
Activated sludge treatment plant and disinfection 
The typical treatment train for small (<5mgd) activated sludge treatment is as follows: 

• Gravity thickener 
• Aeration basin 
• Secondary clarifier 
• Effluent filter 
• Gravity belt thickener 

 
Solids and Effluent disposal 

• UV disinfection 
• Discharge permit and plan approval  
• Solids treatment and disposal using composting (see Section 5.1.6 for more detail) 

 



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

47 

6.4.1 2030 Design Conditions and Parameters for Option 3 
Table 11 shows the design conditions for the co-treatment facility option. These flows and loads 
have been calculated on the assumption that the new treatment plant is closed on the weekends 
and as a result, septage is received only 20 days a month. 
 
Table 11: 2030 Design Conditions for Option 3 

Septage Flows Raw Septage Pre-treated Septage 
Winter flow, gpd 79,000 
Summer flow, gpd 238,000 
Total annual flow, gpy 38,000,000 
Summer Septage Loads: 
BOD, mg/l  1,053 500 
BOD, lbs/day 2,092 993 
TSS, mg/l 7,138 500 
TSS, lbs/day 14,178 993 
Ammonia-N, mg/l Unknown 50 
Ammonia-N, lbs/day Unknown 99 
Sewage Flows 
Winter flow, gpd 1,354,000 
Summer flow, gpd 1,354,000 
Total annual flow, gpy 494,000,000 
Sewage Loads 
BOD, mg/l 238 
BOD, lbs/day 2,685 
TSS, mg/l 245 
TSS, lbs/day 3,895 
Ammonia-N, mg/l 30 
Ammonia-N, lbs/day 339 
Combined (pretreated septage and sewage)  
Summer flow, gpd   1,592,000 
Combined winter flow, gpd  1,433,000 
BOD load, lbs/day  3,678 
Ammonia-N, lbs/day  438 
TSS, lbs/day  4,888 
 
 

6.4.2 Environmental impacts and permitting 

Ultimate discharge of the effluent would be in combination with Palmer wastewater that is 
discharged to the Matanuska River. The Palmer WWTP discharge permit would be utilized for 
the discharge of the additional flow from septage; however the volume allowance for this permit 
would need to be increased.  An application to the ADEC would need to be made to acquire 
approval to increase the volume of wastewater discharge. 



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

48 

 
Sludge would be treated and/or disposed by one of the methods described in Section 5.1.6. This 
option has assumed that composting is preferred, because it is the most land and labor intensive, 
and provides the most conservative cost estimate. If composted under established EPA 
requirements, Class A biosolids could be sold back to the community.  
 

6.4.3 Land issues 
The land requirement for the combined activated sludge treatment plant for sewage and septage 
requires approximately 1 acre of land for the septage pre-treatment including septage hauling 
truck access, and another 1 acre for the activated sludge plant. The amount of land required for 
sludge disposal depends on which the method selected. Composting is the most land-intensive 
option, and the 2030 volumes of septage would require 2.0 acres of land (estimated in Section 
5.1.6). In addition to treatment plant buildings, land will be required for buffer zone, roads and 
access.  6.0 acres has been allowed for these considerations. A contingency of 100% has been 
added to the sum total of 10 acres, to give a 20-acre land requirement for this option.  
 
The existing Palmer WWTP is the selected site for this option.  
 

6.4.4 Advantages and disadvantages 
The advantages of constructing a co-treatment facility at Palmer WWTP for septage and sewage 
are as follows: 

• MSB not dependent on MOA 
The MSB no longer depend on an external party for septage disposal and will therefore have 
security in planning for the future handling and disposal of septage as production volume 
increases.  
• Increase in MSB Employment 
Treating septage within the MSB will require additional local employment. 
• Composting could produce a marketable product 
The co-treatment facility would produce sludge that could potentially be a useful resource 
such compost like Golden Heart Utility has successfully done in Fairbanks.  
• Existing facilities utilized 
Infrastructure from the existing WWTP will be utilized for this option, reducing capital costs 
of this option. Although Palmer WWTP’s equipment inventory is unknown at this point, 
equipment such as blowers and pumps could be used in the proposed new plant. 
• Existing discharge permit utilized 
Palmer WWTP’s NDPES permit could be augmented as required to cover the total effluent 
volume. 
• Cost shared by more than one revenue stream 
The cost of treating septage and sewage would be shared between more than one revenue 
stream, dividing the burden of paying-off capital costs.  
• Mutual treatment benefits of co-treatment 
While the high-flow sewage stream dilutes concentrated pre-treated septage, pre-treated 
septage offers a buffer to the sewage stream which drops off during the night and mid-day. 



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

49 

Septage and sewage inflow streams could be sequenced to maximize equipment utilization 
24 hours a day.  

 
The disadvantages of constructing a regional septage pre-treatment and sending treated effluent 
to an existing WWTP are as follows: 

• Cooperation with City Council 
This option depends on a policy decision of a local municipal government in accepting MSB 
septage. Because the cost and management of the treatment plant would be shared, 
administration between the two government bodies might be more complicated than an 
independent MSB facility. 
• Capital Costs 
Capital and O&M costs for a new co-treatment facility are high, even though they would be 
shared by more than one revenue stream.  
• Sludge disposal  
Sludge that is separated in the solids removal process will need to be disposed of either in 
landfill or some other alternative, such as composting. 
• Land use 
This option would require the development of the Palmer WWTP site, which could be 
restricted by surrounding residential development.   
• Management of the facility 
The business of septage pretreatment is entirely new to the MSB, and new management and 
business skills would be required. 
• Feasibility dependent on being able to compete with AWWU 
A pricing structure would need to be developed that would be cost competitive with AWWU. 
Haulers will use whichever facility is less expensive overall to use.  
 
 
 



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

50 

6.4.5 Cost estimate for Option 3 – Co-treatment facility 
 

Item Item detail Quantity Unit Unit Price Total  
Land purchase 20 AC $15,000 $300,000  Land 
Land platting 1 LS $20,000 $20,000  
Card-reading system9 1 LS $70,000 $70,000  Receiving station3 
Pump station, waste screening and flow equalization 1 LS $235,385 $235,385  

Odor Control Plant blower 50hp 1 EA $20,000 $20,000  
Influent screening3 1 LS $175,385 $175,385  
Grit removal3 1 LS $144,615 $144,615  
Screw press1 1 EA $615,000 $615,000  
Auxiliary pretreatment equipment2 1 LS $169,000 $169,000  

Septage Pretreatment 

Treatment building 5,000 SF $200 $1,000,000  
Treatment Mechanical treatment - Activated sludge7 1,600,000 gpd $5 $8,000,000  

Sludge moving equipment4 1 LS $200,000 $200,000  
Aeration equipment - 3hp blowers 2 EA $20,000 $40,000  
HDPE pipe for aeration5 2,300 FT  $200 $460,000  

Composting 

Asphalt surface6 16,000 FT  $1 $20,000  
UV disinfection8 1 LS $300,000 $300,000  Effluent Discharge 
Discharge permit increase application 50 Hr $125 $6,250  

  Sub-Total       $11,775,635  
       

1. This cost from FKC screw press vendor includes 3 main components: the screw press, rotary screen thickener, and flocculation tank. 

2. This cost includes sludge feed pump ($14K estimate from Correct Equipment Company), polymer system ($20K), control panel ($95K), miscellaneous field 
     instruments ($10K), conveyor ($30K), and truck/disposal bin. 
3. Receiving station, screening, and grit removal costs were developed from the Denali National Park wastewater alternatives analysis study (HDR, 2005). 
4. Equipment used by Golden Heart Utilities, at Fairbanks WWTF includes 3/8"trommel screens, case loaders, 12 yd end dumps, conveyor for stacking,  
    feed conveyor. 

5. HDPE pipe cost for 4" pipe developed from Denali National Park wastewater alternatives analysis study (HDR, 2005). 
6. Cost developed from 2005 MOA bid tabs. Asphalt is $125/ton, and there is 80.7 SF/ton asphalt with 2" thickness. 
7. Includes primary clarifier, gravity thickener, aeration basin, secondary clarifier, and effluent filter. Cost was developed from a collection of quotes from vendors, 
    Soldotna WWTP construction costs, and Eagle River and Girdwood WWTF plans prepared by AWWU.  
8. Developed from other UV treatment quotes: Soldotna treatment plant was quoted $100K for a 0.6 to 1.0 mgpd flow. Girdwood TP was quoted $450K for 1.0mgd. 
9. The Borough recently installed a card-reading system costing $40,000. This cost was increased to account for additional sophistication as required.  



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

51 

   
 Summary of Costs        
 Capital cost bulk hauling $11,775,635    
   Design and construction management (20%) 0.2 $2,355,127    
   Debt and interest charges (17%) 0.17 $2,001,858    
   Administration and legal (5%) 0.05 $588,782    
   Contingency (25%) 0.25 $2,943,909    
 Total capital construction costs:   $19,665,310    
 Pay-off period (yrs) 20      
 Capital cost to payoff each year   $983,265    
 Estimated annual O&M4   $445,473    
 Total yearly cost   $1,428,738    
 Total yearly cost of septage treatment 1   $714,369    
       

 Transport and Disposal Cost 
Option 

12 Option 33    
 Current septage production (gallons/yr) 13,596,389     
 No. of average hauler loads (of 2867 gallons) 4,742     
 Current per trip $174 $151    
 Annual disposal cost $824,784 $714,369    
       
1. This cost figure was developed by evenly dividing the total treatment cost between septage and sewage. Even division was assumed because septage contributes 
    4 times the BOD, but sewage contributes 5 times the flow volume. This yearly cost figure assumes that the new plant cost is shared with another revenue stream. 
2. These costs assume that the COSA rate increase has occurred.      
3. Costs are from the yearly cost of capital payoff (for 10 years) and O&M costs.      
4. These O&M costs have been calculated on the O&M spreadsheet shown in Appendix 8.      



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

52 

6.5 Option 4 - Construct an independent regional septage facility 
In an effort to gain independence from the MOA, avoid hauling septage to Anchorage, invest 
expenditure on a regional solution to septage management, and not put unforeseen loads on 
existing WWTP’s within the MSB, this option examines the construction of a regional 
independent septage treatment and disposal facility.  
 
The following elements would be required for this option: 

• Site for independent treatment facility 
• Receiving station 
• Pretreatment facility 
• Secondary/tertiary treatment facility 
• Effluent discharge location 
• Solids treatment and disposal 
• Discharge permit 

 
An appropriate site for independent treatment is likely to be adjacent to the MSB landfill site as 
discussed in Section 4.7 and shown in Figure 4 on page 24. The receiving station and 
pretreatment facility would have the same requirements that were detailed for Option 3 in 
Section 1.1. 
 
There are two different septage treatment processes that will be considered for this option that 
were discussed in Section 5.1.5; conventional treatment that produces secondary-treated effluent, 
and a proprietary system that produces tertiary-treated effluent. Both processes have identical 
options for pretreatment which are the same as for the Co-treatment, as discussed in Section 
[...]
Health Research Inc., “Recommended standards for wastewater facilities”, 1997 

Mat-Su Long-Range Transportation Plan (HDR) 2006. 

Metcalf and Eddy, Inc., Wastewater Engineering Treatment, Disposal, and Reuse, Third Edition, 
Irwin/McGraw-Hill, New York, 1991. 

Septic Hauler Analysis for 2004 TY ASU COSA 

TTG Environmental Consultants, “Septage Pilot Study”, 2005 

Spinosa, L., and Vesilind, P.A., Sludge into Biosolids: Processing, Disposal, Utilization, IWA 
Publishing, 2001. 

 



Matanuska-Susitna Borough 
Septage Handling and Disposal Plan 

 

72 

 

 

 



 

A1-1 

APPENDIX 1 SEPTAGE PRODUCTION VOLUME CALCULATIONS 

AWWU estimated the annual volume of septage from outside of the MOA by subtracting the volume of 
MOA septage from the total septage received at the two receiving facilities. Because AWWU does not 
meter the septage intake, the volume of MOA septage had to be estimated using the following 
assumptions: 
 
The volume from the MOA was found using the following figures; 
Assumptions: 

• Number of septic tanks in Anchorage (data from MOA On-Site services),  
• the average amount of septage pumped from a tank (data from MOA On-Site services) 

Given: 
• Number of septic tanks in the MOA pumped per year (assumed that 75% of all tanks pumped each 

year. MOA On-Site services estimated 50% are pumped annually and AMC require septic tanks to 
be pumped every two years at a minimum) 

 
Because the volume of septage from MOA was calculated using the number of septic tanks within the 
MOA, it can be used to accurately estimate the volume of septage from outside the MOA, independent of 
which hauling company delivered the septage to the facility, and whether they were an Anchorage or a 
MSB-based company.  
 
Table 15: 2007 Seasonal Daily Septage Flows 

Delivery 
Days 20   

    

By modifying the Delivery Days Cell and Monthly Weighting 
Cells different daily averages can be obtained. These numbers 

will link throughout the spreadsheet. 

    
2007 Maximum Flow Calculation (Winter) 

Month   Max Flow 
January, February, March, April   28,333
November, December.   28,333
Winter Flow   28,333

2007 Maximum Flow Calculation (Summer) 
Month   Max Flow 

May to October   85,000
Summer Flow    85,000

 
 



 

A1-2 

Table 16: 2030 Septage Flows (gallons)  

Delivery 
Days 20   

    

By modifying the Delivery Days Cell and Monthly Weighting 
Cells different daily averages can be obtained. These numbers 

will link throughout the spreadsheet. The model looks at the 
maximum daily average for summer and winter months. 

    
2030 Maximum Flow Calculation (Winter) 

Month   Max Flow 
January, February, March, April   79,388
November, December   79,388
Winter Flow   79,388

2030 Maximum Flow Calculation (Summer) 
Month   Max Flow 

May to October   238,165
Summer Flow    238,165



 

A1-3 

Table 17: Seasonal Flows and loading for 2007 and 2020 

Flows & Loading           
      2007 2007 2030 2030 
      Winter Summer Winter Summer 
Septage Load             
  Flow gpd 28,333 85,000 79,388 238,165 
  BOD mg/L 1053 1053 1053 1053 
  BOD lbs/day 249 746 697 2092 
  TSS mg/L 7138 7138 7138 7138 
  TSS lbs/day 1687 5060 4726 14178 
              
Pretreated Septage Load             
  Flow gpd 28,333 85,000 79,388 238,165
  BOD mg/L 500 500 500 500
  BOD lbs/day 118 354 331 993
  Ammonia mg/L 50 50 50 50
  Ammonia lbs/day 12 35 33 99
  O2 lbs/day 172 517 483 1450
            
Palmer Sewage Load             
  Flow gpd 483,000 483,000 1,353,696 1,353,696
  BOD mg/L 230 245 226 238
  BOD lbs/day 926 988 2,551 2,685
  Ammonia mg/L 30 30 30 30
  Ammonia lbs/day 121 121 339 339
              
Palmer Load + Septage 
Load             
  Flow gpd 511,333 568,000 1,433,084 1,591,860
  BOD mg/L 245 284 241 277
  BOD lbs/day 1,044 1,342 2,882 3,678
  Ammonia mg/L 31 33 31 33
  Ammonia lbs/day 133 156 372 438
  O2 lbs/day 1654 2061 4593 5693
 
 



 

A1-4 

Table 18: Lagoon sizing for Option 3 and Option 4  

Aerated, Partially Mixed Lagoon Sizing Comparison 

      
BOD Removal 

Only BOD + Nitrif. 
Condition Year Season HDT Size HDT Size 

      days Acres days Acres 
Option 4: Septage Filtrate Only 

1 2007 Winter 20.0 0.13 361 2.3 
2 2007 Summer 16.1 0.31 546 11 
3 2020 Winter 20.0 0.26 361 4.6 
4 2020 Summer 16.1 0.62 546 21 

Option 3: Palmer Flow plus Septage Filtrate 
5 2007 Winter 14.8 2.5 265 45 
6 2007 Summer 12.7 2.3 477 88 
7 2020 Winter 14.5 7.3 264 135 
8 2020 Summer 12.3 6.5 474 266 



 

A2-1 

APPENDIX 2 HAULER EXPENSES 

Table 19: Hauler expenses 

 
ITEM COST 

Tires $8,000 per 55,000 miles 

Fuel 4.6 miles per gal @ $2.93 per gal 

Oil Oil and filter $121.00 per change 

Tanker maintenance and dep $3,000 per yr @36,000 miles 

Truck maintenance and dep $8000 per year @ 36,000 miles 

Engine life $22,000 per 500,000 mile overhaul 

transmission $10,000 per 500,000 mile overhaul 

  

Labor $20.00/hr 

Taxes  

Social security 6% 

Medicare 1% 

Unemployment 3% 

401-K 4% 

Workman’s compensation 15% 

  

Insurance $3500 @ 609 loads 

 



 

A2-2 

 
 
 



 

A3-1 

 

APPENDIX 3 HOUSTON SEPTAGE DISPOSAL FACILITY - SYSTEM DESIGN CRITERIA 
(1993) 

Population Served 33,060 
  
Design Flows  
Yearly 2,500,000 Gallons 
Peak month 350,000 Gallons 
Peak day 25,000 Gallons 
  
Influent Characteristics  
BOD (mg/l) 7,500 mg/l 
BOD (lbs/yr) 156,000 lbs 
Suspended solids (mg/l) 15,000 mg/l 
Suspended solids (lbs/yr) 312,000 lbs 
  
Treatment System Design  
Storage tankage capacity 46,000 Gallons 
Pump station capacity 200 GPM ea (2 pumps) 
Time to pump receiving tank 4 Hours 
Screens 2 Screens at 200 GPM ea (0.10” Screen) 
Primary lagoons 700,000 Gallons 
Secondary lagoons 1,000,000 Gallons 
Total lagoon capacity 1,700.000 Gallons 
Detention 8 Months 
BOD loading 0.03 lbs/1000 cf/day 
Suspended solids loading 0.07 lbs/1000 cf/day 
  
Aeration  
Storage tank (25cfm/1000cf) 170 cfm 
Treatment lagoons (2.0lbs/O2/1.0lb.BOD 690 cfm 
Percolation beds 2 Acres 
Yearly Disposal Time (1 gal/sf/day) 30 Days 
Pumping requirements during disposal 7 Hours/Day 
Sludge drying beds 0.5 Acres 
Loading rate 10 lbs/sf/year 



 

A3-2 

 

 
 

 



 

A4-1 

APPENDIX 4 CITY OF PALMER WWTP NPDES PERMIT – FACILITY INFORMATION 

 
Source: EPA fact sheet for Palmer wastewater treatment plant NPDES, 2006 
 



 

A4-2 

 
 



 

A5-1 

 

APPENDIX 5 SOLAR AQUATIC SYSTEM QUOTE 

 

Ecological Engineering Group, Inc. 
              Ecological Engineers and Designers 
                          where Life informs design® 

500 Boston Post Road 
P.O. Box 415 
Weston, MA 02493-0003  USA 
Phone:    978.369.9440 
Fax:         978 369 2484 
staff@ecological-engineering.com 
www.ecological-engineering.com 
 

 
           11/24/2006 
 
 
Dear Ms. O’Mullane; 
 
Regarding an estimated cost for a Solar Aquatic System (SAS) to treat MSB septage, we 
can offer the following preliminary information: 
 
First the disclaimer – as you know, septage composition varies widely and so the first 
engineering task must be to fully characterize the influent to the treatment plant. We 
can only develop accurate process and cost details from a Preliminary Engineering 
Report (PER), for which we would be pleased to provide a proposal. Absent that 
information we can only offer generalizations at this time 
 
For the treatment of septage, which has 20-30 times more solids than sewage, 
substantial additional solids processing is integrated into the Solar Aquatic System 
prior to the greenhouse. This includes blending/storage capacity (typically in an in-
ground concrete tank with mixing and aeration,) of approximately 10 days average flow 
followed by a primary clarifier. Primary effluent then flows to the greenhouse and is 
biologically treated to tertiary quality standards for discharge. Storage and dewatering 
of sludge is also a major additional requirement for septage treatment. 
 
As we previously discussed, the PER could include a recommendation for employing a 
methane digester to consume filtered solids from the septage (and other landfill 
wastes?) to produce some percentage of the energy needed to power the facility.   
 
In response to your recent question regarding scaling: SAS are highly compatible with 
a multi-step development plan – another advantage of SAS over conventional treatment 
systems  The units are modular and capacity can be increased or decreased quickly 
and efficiently.  We would be very interested in discussing the MSB’s interest in 
building the facility in stages.   
 
Design Flow: 
 
Your year 2025 projection for septage volume is 32,400,000 gallons per year or 88,767 
gallons per day (gpd) 
 



 

A5-2 

Process Description: 
The septage flows would be collected from a combination of commercial and residential 
septic tanks and holding tanks.  
  
Process stages: 

1. The septage would be collected and transmitted to the SAS by pump trucks. 
The pump trucks would dump their load flows directly to the Blending Tank.   

2. Blended flows would be mixed and aerated, then pumped to an appropriately-
sized primary clarifier that would remove the settled solids and send them to 
a sludge tank. The clarified effluent would then drain or be pumped to the 
tertiary treatment system within the greenhouse. 

3. The Solar tanks in the greenhouse are aerated by fine bubble membrane 
diffuser. Flows are divided between multiple trains of multiple Solar Tanks, a 
proprietary component of the Solar Aquatics System.  Each Solar Tank 
contains approximately 1100 gallons of wastewater along with a variety of 
aquatic plants and individual fine bubble membrane diffusers. Each train is 
capable of being isolated for maintenance. 

4. Wastewater exiting the Solar Tanks is transmitted by gravity to a secondary 
clarifier.  Sludge is wasted from the secondary clarifier to the Blending Tank 
as Return Activated Sludge.  

5. The supernatant exits the secondary clarifier and passes through a gravity 
fed sand filter before entering one of two identical anoxic subsurface-flow 
constructed wetlands. The wetlands provide a root zone-based ecosystem for 
polishing and de-nitrifying the effluent to tertiary standards. 

6. Each anoxic wetland is 5 feet deep to promote final treatment and polishing 
in an environment that promotes anaerobic microorganisms and is capable of 
handling the average daily flow.  

7. The treated effluent is then pumped from the wetlands through an enclosure 
containing an ultraviolet lamp for disinfection prior to dispersal in a surface-
water or soil absorption system adjacent to the greenhouse. 

 
Capital and Engineering Costs: 
Although it is premature to give specific estimates we can offer a preliminary range 
based on an average daily flow of 88,767 gpd.  We anticipate these costs to range from 
$8 - $10 million.   
 
Thank you very much for your interest.  We look forward to speaking with you about 
the MSB project in more detail at your convenience. 
 
Gershon Cohen, Ph.D. 
Project Development Representative 
Ecological Engineering Group 
Box 956 Hanes, Alaska, 99827 
Phone (907) 766-3005     gershon@aptalaska.net  



 

A6-1 

APPENDIX 6 TREATMENT WITH NITRIFICATION 

 



 

A6-2 

Additional facilities required         
• Screen between septic hauling trucks and lime slurry tank to remove debris similar to Lakeside septage treatment system 
• Building for septage screen, lime silo, lime sludge mixing tank, recirc. pump, sludge feed pump, floc. tank, rotary drum 

thickener,  
• Polymer system and screw press. Odor control system needed also. 
• Storage pad for Class A biosolids. 

 
Table 20: Lagoon sizing for BOD removal and nitrification 

BOD Removal + Nitrification Lagoon Sizing 
Condition Year Season Flow HDT Volume Volume Area Area 

      gpd days gallons cu. ft. sq. ft. acres
Septage Filtrate Only 

1 2007 Winter 18,889 360.8 6,815,840 911,209 101,245 2.3
2 2007 Summer 56,667 545.7 30,921,341 4,133,869 459,319 10.5
3 2020 Winter 37,516 360.8 13,537,144 1,809,779 201,087 4.6
4 2020 Summer 112,547 545.7 61,413,802 8,210,401 912,267 20.9

Palmer Flow plus Septage Filtrate 
5 2007 Winter 501,889 265.1 133,068,551 17,789,913 1,976,657 45.4
6 2007 Summer 539,767 476.7 257,310,003 34,399,733 3,822,193 87.7
7 2020 Winter 1,500,000 263.6 395,388,881 52,859,476 5,873,275 134.8
8 2020 Summer 1,648,012 473.6 780,464,196 104,340,133 11,593,348 266.1

B
O

D
 +

 N
itr

ifi
ca

tio
n 

 



 

A7-1 

APPENDIX 7 MSB CENTRAL LANDFILL ANALYTICAL RESULTS AND PARAMETERS 

 



 

A7-2 

 

 
 



 

A8-1 

APPENDIX 8 OPERATIONS AND MAINTENANCE COSTS 

O&M Costs for Option 2 Bulk Hauling        
         

 Lookup Table Quantity Unit Quantity Unit    
 Power 0.098534 kwh        
 Power facility charge 18.05 $/month        
 Power demand charge 4.68 $/kW        
 Depth of tank 20 feet head        
 2030 annual flow 38,106,357 gallons        
 Blower 50 hp 37.29 kW    
 Pump 5 hp 3.73 kW    
 Distance of round-trip to Turpin 80 miles        
         

 Item Quantity Unit 
Unit 
Price Total    

 Transfer station operation costs 1 Annual $1,000 $1,000    
 Labor (driver)2 12,480 Hr $28 $426,317    
 Labor (Transfer station operation) 2,080 Hr $28 $71,053    
 Labor (Maintenance of fleet) 1,040 Hr $28 $35,526    
 Power (pumps) 4,662 kWh $0.10 $459    
 Power (blower)4 87,600 kWh $0.10 $8,632    
 Power facility charge 217 $/month $18.05 $46,916    
 Power demand charge 41 $/kWh $4.68 $192    
 Facility maintenance 1 LS $5,000.00 $5,000    
 Truck fuel and maintenance3 491,695 miles $0.82 $403,190    
 AWWU discharge fee1 6 Annual $1,562 $10,006    
 Miscellaneous supplies 1 LS $10,000 $10,000    
 Total O&M       $1,018,290    
         

 1. Trucks charged $21/1,000 gallon truck capacity per month. Therefore, for the 6,200 gallon tankers this is $1,560 per year. 
 2 It is assumed that peak season (17hrs/day) and off-season wages will average out to a full time job - 2080 hours/year for 6 drivers. 

 
3 Truck fuel and maintenance figures were developed from the average cost estimates from bulk haulers in the MSB, ($1.16/mile) and 
IRS reimbursement rate, ($0.485/mile).  

 Includes tires, fuel, oil, maintenance, engine life, transmission       
 4. Blower is operated 20% of the time, 365 days a year.        

 
 



 

A8-2 

Option 3 Co-treatment at Palmer WWTP O&M Costs       
        

 Lookup Table Quantity Unit Quantity Unit   
 Power 0.098534 kwh       
 Power facility charge 13.37 $/month       
 Power demand charge 4.68 $/kW       
 Depth of tank 20 feet head       
 2030 annual flow 38,106,357 gallons       
 Pretreatment blower 50 HP 37.29 kW   
 composting blower (2 @ 3hp) 6 HP 4.47 kW   
 Sludge feed pump 10 HP 7.46 kW   
 Mechanical treatment - Aeration6 240 HP 178.97 kW   
 Nalco dose4 2 mg Nalco/L water       
 Nalco cost 4 $/lb       
        

Item Item detail Quantity Unit 
Unit 
Price Total   

Maintenance Plant annual maintenance 1 Annual LS $10,000 $10,000   
Chemicals Conditioning polymer4    1,589.04 lb $5 $7,882   
Labor Labor - plant operator1 6,000 Hr $31 $225,968   

Sludge feed pump 13,065 kWh $0.10 $1,287   
Plant blower5  65,323 kWh $0.10 $6,437   
Aeration power 313,552 kWh $0.10 $30,896   
Facility charge 12 Month $13.37 $160   

Plant power 

Demand charge 49 kWh $4.68 $230   
Woodchips3 27,000 CY $2 $54,000   
Labor - operations2 2,880 Hr $25 $87,840   

Compost 
Operation 

Power5 (aeration blower) 7,839 kWh $0.10 $772   
Monitoring Sampling and testing 1 LS $10,000 $10,000   

  Miscellaneous supplies 1 LS $10,000 $10,000   
  Total O&M       $445,473   
        

1. An estimated 3 fulltime operators will be needed for the plant. MSB treatment plant operator wage from MSB. 
2. Winter employment of one operator, 4 hrs per day for 8 months, Summer employment of 2 operators for 8 hour days, for 4 months. 
3. Woodchips in Fairbanks are sold to the wastewater facility at $10.50/CY. They were originally free, and then this charge was made.  
4. Nalco is a polymer used to treat water in the pelican water supply project (HDR) and has been applied here at a dose of 5mg/l. 